PROFESSTOMNAL LINE

T owiRX

INSTRUCTION

0G6XaMX-H00LATIO - POD 00 : A9y €¢/cl: P




1355mm

450

mm

310mm

200mm 280mm 758

900mm

mm







Q

W

//-[

//8

//8

6 8 L 9 6 v £ 2
®
X
oo

//t

IT 0T

//9

//9

//L

61 81 /1 91 GIT ¥#I €1 21

¢
@

6# 8#x1 10#x2




7 \
\ 2

x2  ©24xd13mm @

x2  M12

2 [ mm x2 m12x100mm 33

x2  ®38xP13mm

@




M10x100mm
®20xD11mm

M10

)
x10

)

©
= /4

® Q@ ©®




) [ x1 wmi2x1izomm @3 () x1 w12

P25xP18xP12.2%13

x2

x2  ©24xd13mm 20

@




21 1 WEE x2  M12x130mm 30 x8  ®24xdP13mm

23 | x4 M12x25mm 33 [ x2 M2




M8x55mm
D16xP8.2mm

x8
x8

[
©

@ @

10



11



PARTS LIST

KEY NO. |[PART DESCRIPTION SPEC QTY
1 Base Frame 1
2 Rear Stabilizer 1
3 Seat Pad Frame 1
4 Backrest Board Frame 1
5 Seat Support 1
6 Backrest Adjustment Support 1
7 Seat Pad 310x280%x190%70 1
8 Backrest Board 900x280%200%70 1
9 Adjusting plate 2
10 Adjusting plate 2
11 Axle ®18%x100 2
12 Rubber Stopper 65%x100%x12 2
13 Rectangular End Cap d25 2
14 Allen Bolt M8x16 4
15 Tube End Cap P@19%x42 2
16 Wheel @50%x28 2
17 Floor End Cap 170x120%x8 1
18 Rack Liner 75%x75%5 1
19 Rectangular End Cap [180%40 3

20 Bushing bush P25xP18xD12.2%x13 6
21 Hexagon socket button head screws |M12x130 3
22 Hexagon socket button head screws |M12x100 2
23 Hexagon socket button head screws |M12x25 4
24 Hexagon socket button head screws |M10x100 5
25 Hexagon socket button head screws |M8x55 10
26 Hex socket counter sunk head screw [M6x10 2
27 Hex socket counter sunk head screw [M6x12 8
28 Washer 8 12
29 Washer 10 10
30 Washer 12 12
31 Aircraft Nut M8 2
32 Aircraft Nut M10 5
33 Aircraft Nut M12 5
34 Washer P@38xp13x3 2
Allen Wrench 6# 1
Allen Wrench 8# 1
Allen Wrench 10# 2

12




.
,“““

@ Garlando

GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1
15068 - Pozzolo Formigaro (AL) - ltaly
www.toorx.it - info@toorx.it

VV
;.—



	
	IBL-B2075S-00-00-封面
	重要说明
	安装说明
	安装尺寸
	零件
	五金
	1
	2
	3
	4
	5
	IBL-B2075S仰卧板产品英文明细表




